SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

J

Date: 14,JUN.2016 01:01:01

Spectrum lg’ Spectrum z
Ref Level 30.00 dBm Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _FPURIOUS LINE_ABS paS 20 ghine _FPURIOUS LINE_aBS PABS ﬂ
10d ﬂ 10 der H
0de ! \ odem } \
-10 dBm T -10 dB 1
SPURIOUS_LINE_ABS_ / \ “ { \
-20 d8m [, } H 2 / .
7 | s i | ] %\
VP "l ol b T Y| Phw AT AN
s A . WW( I, v 1| P d\. a W P V.4 s
W QN I BV Y \ g% -~ LW SEpWirey
-0 de
Start 1.84 GHz 3003 pts Stop 1.87 GHz__ | Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _powerabs | ALimit
L84 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -34.13 dBm -21.13 d8 1.890 GHz 1.910 GHz | 100.000 kHz 1.90891 GHz 19.72 dém -10.28 dB
1.849 GH2 1.850 GH2 200,000 kH2 1.84999 GHz =31.62 diim -18.62 dB 1.910 GHz 1.911 GHz 200.000 kHz 1.91003 GHz -31.74 dém -18.74 d8
LSOt T 100,000 ikz LESLLL GHz 20.29 dém -9.71 dB 1.311 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -34.84 dBm -21.84 dB
S —
-
' ¢ - 11111 —

]

Date: 14.JUN.2016 01:10:42

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= ano
Spectrum =3 Spectrum I 5
Ref Level 30.00 dBm  Offset 12,00 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 A!;‘!vl\&‘ BPURIOUS_)INE_ABS PABS 20 dL:rIE SPURIOUS_LINE_ABS PABS
10 dBr 10de
g (-m o W 0 dbm; Z S vy Py
-10 d8m -10dB )
SPURIOUS_LINE_ABS_ [ l \
-20 dam J \ -2q d \
-30.d8 f % 3o d 5
-40d -40 d8m o 3
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_ ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequency [ Powerabs | aLimit
1.640.GHz 1i840. 5tz 1.000 MHz 1.84886 GHz -27.75 dBm -14.75 d8 1.890 GHz 1.910 GRz | 100.000 kHz 1.90008 GHz 0.74 dém -29.26 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84998 GHz -33.02 dBm -20.02 dB 1010 GHz 1011 CHz 500,000 kHz 1.91002 CHz S s B
LUSy GHz 1.070:0He 100.000 kHz 1.86112 GHz 1.04 dBm -28.96 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91133 GHz -30.02 dBm -17.02 dB
e —
-
[ B B I w8 0 ) L
Bota; LN G0 10320 Date: 14.JUN.2016 01:13:01
SPORTON INTERNATIONAL INC. Page Number 1 A2-30 of 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report Report No. :FG651612-02B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A2-31 of 41
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

Date: 14.JUN.2016 01:24:48

Date: 14.JUN.2016 01:25:43

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
PRPY_ S PPN ||| T ABAAAASA
== ) = v N B Ao X T~ WY
g w . g
60 dBs -60 der
-70 dB 70 dB
-80 dB -80 dB
a0de a0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 981.33683 MHz -46.89 dBm -33.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.83 dBm -33.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -47.72 dBm -34.72. dB 1.000 GHz 1,840 GHz 1.000 MHz 1.65130 GHz -47.91 dBm -34.91 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2.64822 GHz -45,97 dBm -32.97 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.67233 GHz -46.24 dBm -33.24 dB
3.000 GHz .000 GHz 1.000 MHz 7.05841 GHz -41.13 dBm -28.13 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.06341 GHz -41.38 dBm -28.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69579 GHz -41.29 dBm -28.29 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31509 GHz -41.29 dBm -28.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.78196 GHz -37.56 dBm -24.56 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.11386 GHz -37.58 dBm -24.58 dB
Nig
[ )i ) QI o8 ( )i ) I w8

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
SPURIONS JINE ABS PARS 4 BPURIOUS JINE_ABS PABS
-10 defif—f -10 dBHfE—¥
[ SPURIOUS_LINE_ABS _ | SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB
A [l 40 da AR AASA A
P CEyw T .4 s G0 By o x v hd V]
L L B A AN AN a PR P
50 de
70 dei
Br -80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 848.02849 MHz -46.93 dBm -33,93 dB 30,000 MHz 1.000 GHz | 1.000 MHz 846.57421 MHz -46.91 dBm -33,91 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66600 GHz -47.91 dBm -34.91 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -47.74 dBm -34.74 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.64462 GHz -46,17 dém -33,17 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.81520 GHz -46,22 dBm -33.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04741 GHz -41.11 dBm -28.11 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05341 GHz -41.26 dBm -28.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70479 GHz -41.39 dBm -28.39 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69229 GHz -41.33 dBm -28.33 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.07536 GHz -37.46 dBm -24.46 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78446 GHz -37.57 dBm -24.57 dB
ST
L ) J QI o8 L JU J (O]

Date: 14.JUN.2016 01:27:20

Date: 14.JUN.2016 01:28:15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-32 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

Date: 14.JUN.2016 01:34:30

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS SPURIOUS_LINE_ABS
20 dB
30dB
A avdamad [l 40 d A LA Ao
A A " v N 2 B ] — o v v
o Py o el
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -47.03 dBm -34.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 939.64768 MHz -46.92 dem -33.92 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83139 GHz -48.04 dém -35.04 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.64753 GHz -48.02 dBm -35.02 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2.65973 GHz -46.16 dBm -33.16 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.65649 GHz -46.06 dBm -33.06 dB
3.000 GHz .000 GHz 1.000 MHz 7.05691 GHz -41.19 dem -28.19 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.05291 GHz -41.15 dBm -28.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70329 GHz -41.24 dBm -28.24 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70429 GHz -41.40 dBm -28.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.78546 GHz -37.44 dBm -24.44 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78046 GHz -37.53 dBm -24.53 d&
Nig
L )i J (] L J{ ) O]

Date: 14.JUN.2016 01:35:25

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 13.JUN.2016 23:56:54

ctrum
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
BEURIOUS | INE_ARS PARS -10 d8RE—HPURIOUS | INF_ABS PABS
US_LINE_ABS |_SPURIOUS_LINE_ABS_
20 dB
-30 dB
POY-S I VO || I o [R5 T
— e W N v ~ — T — g A
R Lot ag
60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -47.04 dBm -34.04 dB 30,000 MHz 1.000 GHz 1.000 MHz 895.53473 MHz -46.90 dBm -33,90 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79907 GHz -47.86 dBm -34.86 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81586 GHz -47.92 dBm -34.92 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.69752 GHz -46.16 dBm -33,16 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.66693 GHz -45.94 dBm -32,94 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05191 GHz -41.07 dém -28.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05041 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -41,36 dBm -28.36 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70079 GHz -41.36 dBm -28.36 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.08186 GHz -37.44 dBm -24.44 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.07536 GHz -37.57 dBm -24.57 dB
26
( ) J (] L JU J (O]

Date: 13.JUN.2016 23:57:49

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-33 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS “SPURIOUS_LINE_ABS
20 dB
30dB
s AP alATNA 40 dB s VOV NPT
PR VRN ol " PP B o e S
A -
50 der
70 de =70 dB
-80 dB -80 del
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 880.50725 MHz -46.90 dBm -33.90 d& 30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -47.02 dBm -34.02 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.65928 GHz -48.01 dém -35.01 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68195 GHz -47.84 dBm -34.84 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.71192 GHz -46.27 dBm -33.27 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.81664 GHz -46.26 dBm -33.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04091 GHz -41.25 dBm -28.25 dB 3.000 GHz $.000 GHz 1.000 MHz 7.05141 GHz -41.26 dBm -28.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69629 GHz -41.39 dBm -28.39 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.70129 GHz -41.36 dBm -28.36 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.07036 GHz -37.64 dBm -24.64 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78396 GHz -37.74 dBm -24,74 d&

( il J

Date: 13.JUN.2016 23:59:26

G 8

" (1L —

L JL J

Date: 14.JUN.2016 00:00:21

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum o pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
SPURIONS JINE ABS PARS 4 BPURIOUS JINE_ABS PABS
-10 defif—f -10 dBHfE—¥
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB
PUW_SEATN VN -40 dp LA AN P Lo A
X = g NV N ad Br — v Y o o
" Bt
-60 dB
-70 dBi 70 dei
Br -80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -47.01 dBm -34.01 dB 30,000 MHz 1.000 GHz | 1.000 MHz 912.01649 MHz -46.96 dBm -33,96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78186 GHz -47.88 dBm -34.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65760 GHz -48.09 dém -35.09 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.66225 GHz -46,10 dBm -33,10 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.66333 GHz -46.13 dBm -33.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05291 GHz -40.89 dBm -27.89 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06241 GHz -41.27 dBm -28.27 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68929 GHz -41.50 dBm -28.50 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69579 GHz -41.35 dBm -28.35 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.06236 GHz -37.59 dBm -24.59 db 13.000 GHz 19.500 GHz 1.000 MHz 18.06336 GHz -37.63 dBm -24.63 dB

( )it J

Date: 14.JUN.2016 00:06:35

T e

) (1L

L JL J

Date: 14.JUN.2016 00:07:30

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-34 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

Date: 14.JUN.2016 00:13:45

Date: 14.JUN.2016 00:14:40

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
AAL LA oA, 404 AR LA A A
~ — V N B X —- > o ot v
JUPTIIRES e o oA,
-60 dBr
-70 dB 70 dB
-80 dB -80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -46.78 dBm -33.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 929.95252 MHz -46.97 dBm -33.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82342 GHz -48.04 dém -35.04 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78648 GHz -48.10 dBm -35.10 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2.83643 GHz -46.17 dBm -33.17.dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.82528 GHz -46,20 dBm -33.20 d8
3.000 GHz 8.000 GHz 1.000 MHz 7.06241 GHz -41.26 dBm -28,26 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06741 GHz -41.09 dBm -28.09 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68329 GHz -41,23 dBm -28.23 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.71229 GHz -41.38 dBm -28.38 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.78396 GHz -37.75 dBm -24.75 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.77896 GHz -37.62 dBm -24.62 d&
Nig
[ )i ) QI o8 ( )i ) I w8

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20 de 20 dB
-30 dB -30 dB
40 dB: AamenrSAmaA [ 40 der AP AT A
A N = V — o
ey pra—— -4
ety
-60 dB -60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 705.02499 MHz -46.96 dBm -33,96 dB 30,000 MHz 1.000 GHz | 1.000 MHz 862.57121 MHz -46,75 dBm -33,75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.70168 GHz -48.10 dém -35.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -47.99 dém -34.99 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.68421 GHz -46.34 dBm -33,34 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.70040 GHz -46.07 dBm -33.07 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04991 GHz -41.20 dBm -28.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.04841 GHz -41.21 dBm -28.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69729 GHz -41.18 dBm -28.18 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.68629 GHz -41.41 dBm -28.41 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.76596 GHz -37.72 dBm -24.72 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.08086 GHz -37.42 dBm -24.42 dB
ST
L ) J (T L J J QI e

Date: 14.JUN.2016 00:16:17

Date: 14.JUN.2016 00:17:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-35 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

Date: 14.JUN.2016 00:23:26

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS SPURIOUS_LINE_ABS
20 dB
-30dp
PUV_SER TSI ||| I AP ALA A o,
X R AR "/ B ' ~— o WA AL Ay
P o
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.49825 MHz -46.96 dBm -33.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 886.80910 MHz -47.04 dem -34.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66012 GHz -47.77 dém -34.77 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.67607 GHz -47.94 dBm -34.94 di
1.920 GHz 3,000 GHz | 1.000 MHz 2.68457 GHz -46,03 dBm -33.03 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.82852 GHz -46.15 dBm -33.15 dB
3.000 GHz .000 GHz 1.000 MHz 7.04991 GHz -41.28 dBm -28.28 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.05391 GHz -41.10 dBm -28.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68579 GHz -41.41 dBm -28.41 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69079 GHz -41.25 dBm -28.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.75696 GHz -37.64 dBm -24.64 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78146 GHz -37.60 dBm -24.60 d&
Nig
L )i J (] L J{ ) O]

Date: 14.JUN.2016 00:24:21

LTE Band

2 /10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 14.JUN.2016 00:30:35

ctrum
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
BEURIOUS | INE_ARS PARS -10 d8RE—HPURIOUS | INF_ABS PABS
US_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 dB
30 dB
PPN P R || P, BB A,
7o v Ty———— v ~ g v A
P |
-60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 882.93103 MHz -46.82 dBm -33,82 dB 30,000 MHz 1.000 GHz 1.000 MHz 880.02249 MHz -46.77 dBm -33,77 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -47.39 dBm -34.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -47.31 dBm -34.31 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.60539 GHz -46.18 dBm -33,18 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.81160 GHz -46.09 dBm -33.09 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04391 GHz -41.35 dém -28.35 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05841 GHz -41.38 dBm -28.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70179 GHz -41.36 dBm -28.36 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69979 GHz -41.30 dBm -28.30 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.06986 GHz -37.60 dBm -24.60 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.06986 GHz -37.55 dém -24.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 14.JUN.2016 00:33:07

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS “SPURIOUS_LINE_ABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.80610 MHz -47.01 dBm -34.01 dB 30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -47.04 dBm -34.04 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.68783 GHz -48.03 dém -35.03 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -47.96 dBm -34.96 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.80441 GHz -46.10 dBm -33,10 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.68025 GHz -46.18 dBm -33.18 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05891 GHz -41.07 dBm -28.07 dB 3.000 GHz $.000 GHz 1.000 MHz 7.05691 GHz -41.32 dBm -28,32 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70779 GHz -41.48 dBm -28.48 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.70479 GHz -41.43 dBm -28.43 d&
13.000 GHz 19,500 GHz 1.000 MHz 16.77896 GHz -37.60 dBm -24.60 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78346 GHz -37.55 dBm -24.55 dB
T
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
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-30 dB -30 dB
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ot e by Thymesd
-60 dB -60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -46.95 dBm -33,95 dB 30,000 MHz 1.000 GHz | 1.000 MHz 992.48626 MHz -46.81 dBm -33,81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77556 GHz -48.04 dém -35.04 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76381 GHz -47.90 dBm -34.90 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.66045 GHz -46,17 dBm -33,17 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.78317 GHz -45,97 dBm -32,97 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06941 GHz -41.38 dém -28.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06691 GHz -41.32 dém -28.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69829 GHz -41.12 dBm -28.12 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70479 GHz -41.30 dBm -28.30 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.76846 GHz -37.68 dBm -24.68 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.77946 GHz -37.48 dBm -24.48 d&
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band

2 /15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 14.JUN.2016 00:47:25

Date: 14.JUN.2016 00:48:20

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIONS JINF ABS PARS
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o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 846.57421 MHz -47.14 dBm -34.14 dB 30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -47.03 dBm -34.03 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -30.20 dém -17.20 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -32.11 dém -19.11 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.67017 GHz -46.20 dBm -33.20 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.69068 GHz -46.15 dBm -33.15dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05991 GHz -41.21 dBm -28.21 dB 3.000 GHz $.000 GHz 1.000 MHz 7.05341 GHz -41.21 dBm -28.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70929 GHz -41.35 dBm -28.35 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.70679 GHz -41.21 dBm -28.21 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.06386 GHz -37.54 dBm -24.54 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.79096 GHz -37.45 dBm -24.45 dB
T
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 905.22989 MHz -46.96 dBm -33,96 dB 30,000 MHz 1.000 GHz | 1.000 MHz 976.97401 MHz -47.08 dBm -34.08 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -48.04 dém -35.04 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82300 GHz -47.70 dBm -34.70 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.81700 GHz -46.09 dBm -33,09 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.66225 GHz -45,99 dBm -32,99 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04591 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05691 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69879 GHz -41.33 dBm -28.33 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69229 GHz -41.19 dBm -28.19 d8
13.000 GHz 19,500 GHz 1.000 MHz 16.77446 GHz -37.70 dBm -24.70 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.09036 GHz -37.70 dBm -24.70 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -47.04 dBm -34.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -47.12 dBm -34.12 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.65130 GHz -47.80 dBm -34.80 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64753 GHz -48.03 dBm -35.03 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.80980 GHz -46.04 dBm -33.04 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.64354 GHz -46.13 dBm -33,13 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05691 GHz -41.30 dBm -28.30 dB 3.000 GHz $.000 GHz 1.000 MHz 7.06391 GHz -41.26 dBm -28.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28609 GHz -41.37 dBm -28.37 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.69629 GHz -41.43 dBm -28.43 d8
13.000 GHz 19,500 GHz 1.000 MHz 16.79146 GHz -37.44 dBm -24.44 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.77996 GHz -37.59 dBm -24.59 dB
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LTE Band 2 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Date: 14.JUN.2016 01:05:10

ctrum
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 896.98901 MHz -46.65 dBm -33.65 dB 30,000 MHz 1.000 GHz 1.000 MHz 943.04098 MHz -47.01 dBm -34.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -28.88 dBm -15.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -32.17 dBm -19.17 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.80333 GHz -46,25 dBm -33.25 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.84075 GHz -46,25 dBm -33.25 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04191 GHz -41.26 dBm -28.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06441 GHz -41.03 dBm -28.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69279 GHz -41.42 dBm -28.42 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31009 GHz -41.35 dBm -28.35 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.10336 GHz -37.64 dBm -24.64 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.77646 GHz -37.63 dBm -24.63 dB
26
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612-02B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 14.JUN.2016 01:06:47

Date: 14.JUN.2016 01:07:42

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz -47.04 dBm -34.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 939.16292 MHz -46.87 dBm -33.87 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -47.03 dBm -34.03 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -47.11 d8m -34.11 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.70148 GHz -46,24 dBm -33.24 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.66837 GHz -46.22 dBm -33.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05441 GHz -41.32 dBm -28,32 dB 3.000 GHz $.000 GHz 1.000 MHz 7.05141 GHz -41.16 dBm -28.16 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70079 GHz -41.33 dBm -28.33 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.66779 GHz -41.16 dBm -28.16 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.07136 GHz -37.69 dBm -24.69 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78796 GHz -37.67 dBm -24.67 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum o pect -
Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -47.06 dBm -34.06 dB 30,000 MHz 1.000 GHz | 1.000 MHz 983.27586 MHz -46.90 dBm -33,90 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -47.86 dBm -34.86 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79067 GHz -47.89 dém -34.89 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.72631 GHz -45,97 dém -32,97 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.76698 GHz -46.26 dBm -33.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06541 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05591 GHz -40.88 dBm -27.88 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70829 GHz -41.16 dBm -28.16 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69579 GHz -41.36 dBm -28.36 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.76696 GHz -37.51 dBm -24.51 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.07586 GHz -37.64 dBm -24.64 dB
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«auanas.  FCC RF Test Report

Report No. :FG651612-02B

Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0074
40 Normal Voltage 0.0074
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0078
0 Normal Voltage 0.0074
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0065
-30 Normal Voltage 0.0076
20 Maximum Voltage 0.0072
20 Normal Voltage 0.0000
20 Battery End Point 0.0073
Note:

1. Normal Voltage = 3.9 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FG651612-02B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.7 4.72 5.3 5.8
Middle CH 4.58 4.87 5.68 5.91 PASS
Highest CH 4.7 4.67 5.25 5.8
SPORTON INTERNATIONAL INC. Page Number : A4-1 of 41
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SPORTON LAB.

FCC RF Test Report Report No. : FG651612-02B

LTE Band 4 / 20MHz / QPSK
Lowest Channel / 1RB

pectrum

Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612-02B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=)

Ref Level 30.00 dém
be_Att 30 d8

Offset 12.00 db
AQT 2ms @ RBW 20 MHz

[@15a view

EF 1.72 GHz

Mean Pwr + 20.00 d

Y
Mean
Trace 1 [ 19.69 dém
"

Date: 15.JUN.2016 11:35.09

i i Function Samples: 130000
| Peak | crest | 10% | 1% | 8% | 0.01% |
25,30 dBm S.41d8 2.96 dB 5.04 dB 5.30 dB .39 6B
Qi we

(u.n]
1 v
Ref Level 30.00 dém _ Offset 12.00 di
e att 30de AQT 2ms @ RBW 20 MHz
@152 view
0.0 - —
1€ 4
g
\ %
1E: \ %
1€ 1
3F 1.72 GHz £ Mean Pwr + 20.00 dB.
| y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 20,58 dém 27.04 dBm 6.4S d8 3.10 d8 4.93 d8 5.80 d8 6.26 dB
f—_—
~
L JL J Qi we

Date: 15.0UN.2016 11:35:19

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 12.00 db

Spectrum

Ref Level 30.00 dbm

Offset 12,00 db

Date: 15.JUN.2016 11:36:28

Date: 15.0UN.2016 11:36:56

fo_att 30d8AQT 2ms @ RBW 20 MHz o _att 30d8_AQT 2ms @ RBW 20 MHz
0153 view @152 view
00 < 0.0 E ~
T H i
1E- b 1€
1 \
1€ 1 A 1€ \ b
3
\ \ \
1€ T 1€ t
EF 1.7325 GHz E Mean Pyr + 20.00 dB (CF 1.7325 GHz E Mean Pwr + 20.00 dB.
y ive Di Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 19.47 dem  25.24 dbm S.76 0B 2.96 dB .25 dB 5.66 dB 5.74 08 Trace 1 [ 20.49 dm  27.30 dbm 5.80 & 3.10 d8 4.96 dB .91 d8 6.52 0B
08
L JL J [ ERRE L J1 J Qi we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dbm

Offset 12.00 db

Spectrum

Ref Level 30.00 dbm

Offset 12,00 db

Date: 15.JUN.2016 11:37.06

Date: 15.JUN.2016 11:37:16

bo_att 30d8AQT 2ms @ RBW 20 MHz o att 30d8 AQT 2ms @ RBW 20 MHz
015 view @152 view
00 ¥ 00 =
A\ b N\
‘} \ c
1€ 1 1€ :
[ \
1€ - 1€ g 3
|
| \
1€ -
EF 1.745 GHz E Mean Pyr + 20.00 dB (CF 1.745 GHz £ Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 20.19 dem  25.51 dbm 5.33d8 2.99 d8 4.96 dB 5.25 dB 5.33d8 Trace 1 [ 20.71 dm  27.23 dbm 6.52 dB 2.99 d8 4.67 dB 5.80 dB 5.32 0B
~ ~— e —
L JL J Qi we L J1 J W e
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«auanas.  FCC RF Test Report Report No. : FG651612-02B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.30 1.29 2.99 3.00 4.94 4.85 9.75 9.79 | 14.27 | 1412 | 20.02 | 20.14

Middle CH 1.27 1.27 3.02 2.97 4.80 4.93 9.73 9.91 14.45 | 1457 | 20.22 | 20.10

Highest CH 1.28 1.28 3.02 2.99 4.91 4.98 9.83 9.87 | 14.51 | 14.66 | 20.18 | 20.18

SPORTON INTERNATIONAL INC. Page Number : Ad-4 of 41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612-02B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

) o
v v
Ref Level 30.00 dém  Offset 12.00 b w RBW 30 khz Ref Level 30.00 cbm  Offset 12.00 dB w RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@ 17k Max
mi[1] 16.65 dBm)| Mi[1] 15.99 dBm)|
1.71100770 GHz, 1.71038950 GHz|
& i = = 26.00 dB| & 5 nd8 26.00 dB|
i uiffing i e il 1.297900000 MHZ| i % B T A Y 1.289500000 MHz|
1 Qfactor | 1318.3) J Qfactor 1326.4)
od f
10 -
-40 -40
-50 -50
-60 di -60
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.7110077 GHz 16.65 deém ndB down 1,2979 MH2 M1 3 1.7103895 GHz 15.99 dém ndé down 1,2895 MH2
T1 1 1.7100455 GHz -9.21 dBm nds 26.00 d8 T1 1 1.710065 GHz -10.05 dam nds 26.00 d8
T2 1 1.7113434 GHz 9.18 d8m Q factor 1318.3 T2 1 1.7113545 GHz -10.12 d8m Q factor 1326.4
L N J VI o8 L JL J ) e
Date: 14.JUN.2016 01.45:36 Date: 14.JUN.2016 01:45:47

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

2 pectrum 2
Ref Level 30.00 dBm  Offset 12,00 dB w RBW 30 kHz Ref Level 30.00 cbm  Offset 12.00 dB w RBW 30 khz
e Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 15k Max (@ 17k Max
M1l 17.00 dBm)| w1l 16.17 dbm|
1.73279650 GHz, = 1.79287480 GHz|
20 ¥ 26.00 dB) & ndB X 26.00 dB|
S VA 1.269900000 MHZ| i P M Sgir 1.267100000 MHz|
Qfactor  \ 1364.5) Qfactor ) 1367.6|
od od
e \
-10 — -10
\
-20d . -20 di
=~ & At A,
A | A
-0 dér Y dam--
-40 -40
-50 -50
-60 di -60
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 1.7925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7327965 GHz 17.00 dBm nd8 down 1.2699 MHz 1 1.7328748 GHz 16.17 dém nd8_down 1.2671 MHZ
T1 1 1.7318678 GHz -8.86 dBm nds 26.00 dB TL 1 1.7318678 GHz -9.78 dem nds 26.00 d8
T2 1 1.7331378 GHz -8.87 dém Q factor 1364.5 T2 1 1.733135 GHz -9.93 dém Q factor 1367.6
L N J VD 8 L J1 J ).
Date: 14.JUN.2016 01:52.46 Date: 14.JUN.2016 01:62:56
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM
Spectrum - pectrum 2
Ref Level 30.00 GBm  Offset 12.00 di w RBW 30 kHz Ref Level 20.00 dBm  Offset 12,00 dE w RBW 30 kHz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz  Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
ML 16.05 dbm)| M1l 15.73 dbm
1.75441190 GHz| X 1.75418250 GHz|
® s pds 26.00 dB| & Y. nd8 26.00 dg|
o VAW, o 1.278300000 MHZ| 5 A MmN AL A gl 1.281100000 MHz
Q factor 1372.4) Qfactor |\ 1369.3]
1 \
\
0 7
\ / N
¥ d 3
- -10 ) \
/ N
/ A
-40 di -40d
50 di -50 di
60 -60
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
[ 1 1.7544119 GHz 16.85 dBm nd8 down 1,2783 MHz ML i 17541825 GHz 15.73 dam ndB down 1.2611 MHz
TL 1 1.753651 GHz -9.05 dBm nds 26.00 d8 T1 1 1.7536566 GHz -10.51 d8m nds 26.00 d8
T2 1 1.7549294 GHz -9.24 dBm Q factor 1372.4 T2 1 1.7549378 GHz -10.36 dem Q factor 1360.3
L ¢ J - ¢ 1 J -
Date: 14.JUN.2016 01:65:18 Date: 14.JUN.2016 01:65:28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612-02B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

= pectrum 2
Ref Level 30.00 dém  Offset 12.00 db w RBW 100 khz Ref Level 30.00 abm  Offset 12.00 dB w RBW 100 kHz
o At a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max 37 viax
mi[1] 18.43 dBm)| Mi[1] 16.64 dBm)|
M1 1.71180570 GHz, M 1.71184770 GHz|
20 ndB,. 26.00 dB} & ~ & ndg__ pP 26.00 dB|
~ N s \ W e AV e S
10 d / w 2.991000000 MHZz| 10 di W 2.997000000 MHZ|
7 Q factor 572.9) Q factor 571.2]
od 0d
v
-10 -10
\
20d \
A~ N ~A A i > AN
-40 -40
50 -50
60 d -60
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.7118057 GHz 18,43 dém ndB down 2,991 MHz M1 3 1.7118477 GHz 16.64 dém ndé down 2,997 MH2
T1 1 1.7099775 GHz -7.54 dBm nds 26.00 d8 T1 1 17100015 GHz -9.73 dam nd 26.00 d8
T2 1 1.7129685 GHz -7.87 dém Q factor 572.3 T2 1 1.7129985 GHz -9.04 dém Q factor 571.2
L JU J NI o ¢ A J

Date: 14.JUN.2016 02.03.00

Date: 14.JUN.2016 02:03:10

Middle Channel / 3MHz / QPSK

Middle Channel /l3MHz / 16QAM

(o pectrum 2
Ref Level 30.00 dém Offset 12.00 db w RBW 100 kHz Ref Level 30.00 dém Offset 12.00 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 18.29 dbm| Mi[1] 16.83 dBm|
20 11 1. 6910 GHz| 1.73167880 GHz|
- 26.00 dB) ndB_ 26.00 dB)|
r A
10 d 3.021000000 MHZz| Bw 2.973000000 MHZ|
573.8 Q factor 582.5
0d
-10 1
/ \
-20 d Y - p
T S B e Y, WRET N
30
-40 df -40
50 -50
-60 di -60
CF 1.7325 GHz 1001 pts SEBH 6.0 MHz CF 1.7325 GHz 1001 E(s SEOH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 1.7333691 GHz 18.29 d8m ndB down 3.021 MHz 3 1.7316788 GHz 16.83 dém ndé down 2,973 MH2
T1 1 1.7309835 GHz -7.99 d8m nds 26.00 d8 T1 1 1.7310255 GHz -8.90 d8m nds 26.00 d8
T2 1 1.7340045 GHz -7.50 dBm Q factor 573.8 T2 1 1.7339985 GHz -8.87 dém Q factor 582.5
g
L JU J T ea ( n J I

Date: 14.JUN.2016 0210.10

Date: 14.JUN.2016 0210.20

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

ectrum | 2 pectrum o
Ref Level 30.00 dém Offset 12.00 db « RBW 100 kHz Ref Level 30.00 dém Offset 12.00 db « RBW 100 kHz
jo Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 17.58 dbm| Mi[1] 16.65 dBm)|
- 4 1.75228920 GHz 1.75224730 GHz
26.00 dB} ndB 26.00 dB|
A NP PN
10 di 3.021000000 MHZ| W 2.991000000 MHZ|
7 Qfactor \ 580.0f Q factor 585.8
/
od 3
7
v [t |
-10 (' - "‘
- ‘ — Ll
A~ A~ el o — Rl gl e P N
-30
-40 df -40
50 -50
-60 di -60
CF 1.7535 GHz 1001 pts SEBH 6.0 MHz CF 1.7535 GHz 1001 E(s SEOH 6.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 1.7522892 GHz 17.58 d8m ndé down 3.021 MHz M1 1 1.7522473 GHz 16.65 dém ndé down 2,991 MH2
T1 | 1.7519775 GHz -7.99 dB8m nds 26.00 d8 T1 1 1.7519895 GHz -9.29 d8m nds 26.00 d8
T2 1 1.7549985 GHz -8.23 dBm Q factor 580.0 T2 1 1.7549805 GHz -9.39 dém Q factor 585.8
§ ) ] T e ( n J NI 8

Date: 14 JUN.2016 0212.42

Date: 14.JUN.2016 02:12:52
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